
    

1 
 

SANDARBH 

 

2018 - 2019 

   

 

 

 

 

 

 

 

IPS ACADEMY INDORE 

INSTITUTE OF ENGINEERING AND SCIENCE 

CIVIL ENGINEERING DEPARTMENT 
 



    

2 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



    

3 
 

 

 

 

Magazine Coordinator 

Mrs. Sonam Yadav 

Mr. Neeraj Mishra 

 

 

 

Editorial Team 

Dr. Amit Sharma 

Dr.Veena Baunthiyal 

Ms.Pallavi Gupta 

 

 

 

 

Student  Coordinator 

Ms. Richa Patel 

Mr. Shubham Chauhan 

Ms. Manya Trivedi 

Mr. Akshay A. Tiwari 

 

 

 

 

Editing and Formatting 

Mr. Aman Bhargava 

Ms. Garima Bhargava 

Mr. Dishank Garg 

[...]
density and moisture content are found 

out. After examining the values obtained 

ideal values are obtained at 50% 

proportional mix of CKD in total 

percentage. 

 

Gundaliya.P.J, Ozaa J.B (2013) studied 

BC Soil tested using three different 

stabilizing agents - 1.Cement waste dust 

collected from the cement plant 2. Cement 

Dust +Lime Powder 3. Lime Powder. The 

cement waste dust was found best agent as 

a stabilizer to improve the Atterberg‘s 

Limit and hence Plasticity Index of BC 

Soil as well as the compressive strength of 

the same. Laboratory tests were performed 

with different percentages of three stages, 

each of them ranging from 1% to 9%. The 

behaviour of BC Soil of Rajkot region 

was improved with stage no. 1, the 

percentage of Cement dust 7% of Cement 

dust in BC Soil is looking to be the 

appropriate mixing. Also in second stage, 

improvement is shown at 8% of 

combination of cement dust and Lime 

powder. Third stage was observed a best 

suited result at 9% of Lime powder in BC 

Soil. They concluded after obtaining 

results in laboratory under standard 

conditions to use the Cement dust as a 

stabilizing agent for the purpose to 

improve Plasticity Index of BC Soil 

compare to other two combinations. 

 

Degirmenci et al. (2007) investigated 

phosphogypsum with cement and fly ash 

for soil stabilization. Atterberg limits, 

standard Proctor compaction and 

unconfined compressive strength tests 

were carried out on cement, flyash and 

phosphogypsum stabilized soil samples. 

Treatment with cement, fly ash and 

phosphogypsum generally reduces the 

plasticity index with increase in MDD 

with cement and phosphogypsum 

contents, but decreased as fly ash content 

increased. The OMC decreased and  UCS 

increased with addition of cement, fly ash 

and phosphogypsum. 

 

Amu et al. (2005) studied cement and fly 

ash mixture for stabilization of expansive 

clayey Soil. Three different classes of 

sample (i) 12% cement, (ii) 9% cement + 

3% flyash and (iii) natural clay soil 

sample were tested for maximum dry 

densities (MDD), optimum moisture 

contents (OMC), California bearing ratio 

(CBR), unconfined compressive strength 

(UCS) and the Undrained Triaxial tests. 

The results showed that the soil sample 

stabilized with a mixture of 9% cement + 

3% fly ash is better with respect to MDD, 

OMC, CBR, and shearing resistance 

compared to samples stabilized with 12% 

cement, indicating the importance of fly 



    

42 
 

ash in improving the stabilizing potential 

of cement on expansive soil. 

 

 

III. Objective 

Properties of soil depend upon properties 

of ingredients and their relative 

proportion. Addition of mineral in soil, 

while designing of foundations has 

become increasingly complex. This is due 

to the chemical composition and soil 

properties. Above complexity will be 

experimentally studied in this research. 

The study will investigate the effect over 

the various properties of soil with use of 

stablizers and flyash. Based on above 

mechanism & combination the main 

objectives of this study are:  

1) To economize pavement construction 

by soil stabilization 

2) Soil stabilization using waste material 

like flyash and stablizers like terrasil 

and Zycobond. 

Properties of soil depend upon properties 

of ingredients and their relative 

proportion. Addition of mineral in soil, 

while designing of foundations has 

become increasingly complex. This is due 

to the chemical composition and soil 

properties. Above complexity will be 

experimentally studied in this research. 

The study will investigate the effect over 

the various properties of soil with use of 

stablizers and flyash. Based on above 

mechanism & combination the main 

objectives of this study are:  

1. To economize pavement construction 

by soil stabilization. 

2. Soil stabilization using waste material 

like flyash and stablizers like terrasil 

and Zycobond. 

 

IV. Methodology 

 

The methodology adopted to achieve the 

required objectives is presented below. In 

the present work the methodology adopted 

is as follows: 

 

A. Characterization of materials 

 

The materials used in the present work are 

clayey soil, zycobond and terrasil. 

Characterization of these materials is as 

given in the following sections. 

 

a) Characteristics of Clayey Soil 

 

Subgrade soil, clayey soil used in the 

present work was collected from 

Rajendranagar, District Indore, Madhya 

Pradesh. The index and engineering 

properties of the soil used in this work are 

presented as in Table 1. The particle size 

distribution curve is shown 

 

Table I. Characteristics of soil 

 

Parameter 

 
Value 

Specific gravity 
2.58 

 

Shrinkage limit 
6.5% 

 

Liquid Limit % 
60 

 

Plastic Limit % 
35.4 

 

Plasticity Index % 
24.6 

 

MDD 1.54 

OMC (%) 18 

CBR Unsoaked % 3.58% 

Gravel Size Particles % 0% 

Sand Size Particles % 33% 

Silt Size Particles % 42% 

Clay Size Particles % 29% 

 

b) Characteristics of Zycobond (ZB) 

 



    

43 
 

 Zycobond is a sub-micron acrylic 

copolymer emulsion with long life of 

above 10 years for bonding soil particles. It 

imparts water proofing and resists water 

ingress through the unpaved areas like 

shoulders and slopes. Characteristics of the 

chemical stabilizer used in this work are 

shown in Table 2. It is manufactured by 

ZYDEX INDUSTRIES.A photograph of it 

is shown in Fig.3. 

 

Parameter Value 

Colour Milky White 

Odour No 

Flash point Above 100 C 

Explosion hazard No 

Ignition 

temperature 

Above 200 C 

Solubility in water Dispersible 

pH value 5-6 

Dosage 0.5% 

 

c) Characteristics of Terrasil (TS) 

 

Terrasil is nanotechnology based 100% 

Organosilane, Water soluble, Ultraviolet 

and Heat stable, Reactive soil modifier to 

waterproof soil subgrade. It is available in 

concentrated liquid form and is to be 

mixed with water in specified proportion 

before mixing with the soil. 

Characteristics of the chemical stabilizer. 

It is manufactured by ZYDEX Industries. 

 

 

Parameter Value 

Appearance Pale yellow liquid 

Solid content 68+2% 

Dosage 1% 

Specific gravity 1.01 

Solubility Forms water clear 

solution 

 

 

 

 

 

 

. 

 

 
 

 

 
 

B. List of Experiments. 

 

 Atterberg Limits Test. 

 California Bearing Ratio. 

 Particle Size Distribution. 

 Optimum Moisture Content. 

 Specific Gravity. 

 

V. Results. 

1. Compaction Results. 

 Natural Soil 

 



    

44 
 

 
 

Mdd Vs OMC Graph For Natural 

Soil 

 

 Treated (15%FA+ BC+T+Z) 

 
 

MDD Vs OMC Treated Soil 

 

2. CBR Results. 

 

 

 
                  

CBR Untreated 

 
 

 
                   

CBR Treated 

 

Sample MDD OMC(%) CBR(%) 

Untreated 1.6 18 3.58 

BC+15% 

Flyash+T+Z 

1.7 18 9.38 

 

VI. Design of Flexible Pavement 

 

Design of flexible pavement is done using 

IRC 37-2012 catalogues for traffic of 

5MSA. 

Width considered-7m 

 



    

45 
 

Lay

ers 

Thickn

ess 

(Mm) 

Vol(

M
3
) 

Unit 

Rate 

(Rs/K

m) 

COST(L

akh Rs) 

GSB 380 2660 989 26.3 

G 

BAS

E 

250 1756 1438 25.25 

DB

M 

96 672 7398 49.7 

BC 40 280 8493 23.78 

   TOT

AL 

125.03 

For Untreated Soil 

 

Layers Thick 

Ness 

(Mm) 

Vol 

(M
3
) 

Unit 

Rate 

(Rs/Km) 

Cost 

(Lakh 

Rs) 

G S 

BASE 

150 1050 989 10.38 

G 

BASE 

250 1756 1438 25.25 

DBM 50 350 7398 25.89 

BC 25 175 8493 14.86 

   TOTAL 76.38 

For Treated Soil 

VII. Future Prospects 

Fly ash being a very fine material poses 

problem in mixing with soil resulting into 

inhomogeneous mass. Thus an efficient 

method of mixing fly ash could be 

devised. 

 

VIII. References 

Mane et al. (2018) A study on the effect of 

stabilizers (zycobond & Terrasil) on 

strength of subgrade on BC soil.   

Aparna Roy (2014), ―Soil Stabilization 

using Rice Husk Ash and 

Cement‖,International Journal of Civil 

Engineering Research ISSN 2278-3652 

Volume      5,Number 1 pp. 49-54  

 

Lekha B.M, Ravi Shankar A.U, 

Goutham.S, (2013), ―Laboratory 

Investigations of Soil Stabilized with 

Nano Chemical‖, Indian Geotechnical 

Conference pp.1-7 

 

 

 

 

 

 

 

 

 

 



    

46 
 

Design of Sewage Treatment Plan 

Akshay Kathal, Aman Khare,Amit Kumar, 

Anshul Shrivastava,Md Amjad Hussain 

 

Abstract:  

The steady incremental in the city 

population results in the increase of 

domestic sewage generation. But still now 

there is no treatment plant. So it is required 

to construct a Sewage Treatment Plant 

with sufficient capacity to treat the 

increased sewage. The project deals with 

the design of the Sewage Treatment plant 

and its major components such screening 

chamber, grit chamber, sedimentation 

tank, secondary clarifier, trickling filter 

and sludge drying beds. 

  

Rau is situated at an altitude of about 530 

meters above MSL. The climate is 

subtropical, which is typical in this part of 

country. Summers are hot and dry 

followed by monsoon months, with 

approximately 32–35 inches of rainfall 

followed by mild winters in the months of 

December and January. 

 

Summer daytime temperature can reach 45 

°C with 20–25% humidity. Winter night 

temperature can fall to 5–6 °C with 20–

25% humidity. Annual rainfall is about 

32–35 inches (800 mm). 

 

The town is situated at the altitude of 

22°38‘5‖5N latitude and 75°48‘41‖E 

longitude. All the aspects of rau climate 

and topography, its population growth rate 

is to be considered while designing the 

project. By the execution of the project the 

entire sewage of the city can be treated 

effectively and efficiently. 

 

So we are designing a sewage treatment 

plant for discharge of 10.15 MLD for rau 

for life span of 30 years the design is to be 

done with the help of 3d max. The results 

obtained are discussed and compared with 

the available literature 

 

Keywords: 

Receiving chamber, screen, Grit chamber, 

primary sedimentation tank (P.S.T.), 

Secondary sedimentation tank (S.S.T), 

Stabilization tank, Sludge drying beds 

1. Introduction 

Requirement of water is increasing day by 

day in various uses. But available 

resources are not enough to fulfill needs of 

civilization. To solve this problem sewage 

treatment is required to utilize water 

waster.  The dirty water that comes from 

homes and businesses as a result of 

laundry, using the bathroom, and all the 

soapy water that comes from washing 

dishes and the likes in the kitchens what 

we call sewage or wastewater. 

 

Sewage is liquid, consists of any one or a 

mixture of liquid waste origins from 

urinals, latrines, bath rooms, kitchens of a 

dwelling, commercial building or 

institutional buildings. Storm sewage is a 

liquid flowing in sewer during or 

following a period of rainfall and resulting 

there from. A Partially Separate Sewer 

System is the sewerage system in which 

the domestic sewage is carried with the 

storm water in the rain season. 

 

 Activated sludge is the active biological 

floc produced in activated sludge plants, 

largely composed of saprotrophic bacteria, 

protozoan flora (amoebae) and a range of 

other filter feeding species. Mixed Liquor 

Suspended Solids (MLSS) is the amount 

of suspended solids in the mix of raw 

water and activated sludge. Return 

activated sludge (R.A.S) is the activated 

sludge extracted from the system and 

mixed with raw water sludge to form the 

mixed liquor. Waste activated (W.A.S.) or 

Surplus Activated Sludge (S.A.S.) is



 

47 
 

Surplus Activated Sludge (S.A.S.) is 

excess activated sludge that is extracted 

from the system to be directed to sludge 

treatment. Sludge Age is the average 

residence time of biological solids in the 

system. It can be defined as the average 

lifespan of bacteria in the system. 

Overflow rate / Surface loading is the 

discharge per unit of plan area. This 

parameter is the design factor in designing 

the settling tanks. Food to Micro-

organisms ratio (F/M ratio) is the ratio 

between daily BOD load applied to 

Aerator System and total microbial mass 

in the system 

 

Table : Characterization of Sewage 

 

Sn  Parameter  Value  

1  pH  7.2  

2  COD  320 mg/L  

3  BOD  190 mg/L  

4  TSS  200 mg/L  

5  Total 

Coliform  

107 

MPN/100 ml  

 

2. Objective 

 

The main object of treatment units is to 

reduce the sewage contents (solids) from 

the sewage and remove all the nuisance 

causing elements and change the character 

of the sewage in such a way that it can be 

safely discharged in natural water course 

applied on the land. In other words, the 

objective of sewage treatment is to produce 

a disposable effluent without causing harm 

or trouble to the communities and prevent 

pollution. Practically the treatment of 

sewage is required in big cities only where 

the volume of the sewage is more as well 

as the quantity of various types of solid, 

industrial sewage etc. is more and porous 

land or large quantity of water bodies is 

not available for the proper disposal of 

sewage. 

As with increase in population need for 

water  goes on increasing. Sewage 

treatment plant needs to be designed for 

rau to fulfill the demands of people. For 30 

years. For initiation of this various 

elements of plant will be studied and their 

required capacity to fulfill everyone needs 

in respective years. 

The main objective of this study are: 

1. To treat waste water for rau and utilize it 

for various purpose. 

2. Design of various component of 

treatment plant. 

 

3) Problem Definition  

 

We performed work for sewage treatment 

plant for RAU (Indore) with a design 

capacity of 10.15 MLD. 

 

To concentrate biofloculated solids and 

produce a clear effluent. The objective of 

municipal and industrial waste water 

treatment is to extract pollutants, remove 

toxicants, neutralise coarse particles, kill 

pathogens so that quality of discharged 

water is improved to reach the permissible 

level of water to be discharged into water 

bodies or for agricultural land. Treatment 

of water thus aims at reduction of BOD, 

COD, eutrophication etc. of receiving 

water bodies and prevention of bio-

magnification of toxic substances in food 

chain. Steps Involved in Waste Water 

Treatment: Various steps involved in 

treatment of waste water are as follows:  

 

1. Preliminary Treatment. Screening: - In 

this treatment debris, gross solids, grit, oil 

and grease are removed by passing waste 

water through screens, grit chambers and 

skimming tanks.  

 

2. Primary Treatment (1‘ Treatment):- 

Primary treatment of sewage removes 60% 

suspended solids, 30% COD, 35% BOD, 

10% P and 20% total nitrogen. 

It includes the following processes: 

(i) Sedimentation :-About 50% suspended 

solids can be removed by gravitational 

settling under quiescent conditions. 

 

(ii) Mechanical Flocculation and 

Coagulation: Fine suspended solids and 



 

48 
 

colloidal particles are removed by passing 

waste water through clariflocculator and 

using coagulants like alum and poly-

electrolytes. 

 

(iii) Neutralization: - Highly aci dic and 

alkaline waste waters are neutralized by 

lime slurry or NaOH and H2SO4 or CO2 

respectively.  

 

3. Secondary (Biological) Treatment :( 2‘ 

Treatment) :-The dissolved and colloidal 

organic matter in waste water/sewage is 

removed by aerobic or anaerobic 

processes. The effluent from primary 

sedimentation tank is first subjected to 

aerobic oxidation in processes such as 

aerated lagoons, trickling filters, activated 

sludge units, oxidation ponds etc. Then the 

sludge obtained in these aerobic processes, 

together with that obtained in the primary 

sedimentation tank, is subjected to 

anaerobic digestion in the sludge digester 

(Fig. 2). Secondary treatment removes 

about 80% COD, 90% BOD, 30% P, 50% 

total N and oil, grease, phenol, grit, scum 

etc. 

 

4.Tertiary Treatment: Tertiary treatment is 

the final treatment meant for abolishing 

the secondary effluents and removal of 

fine suspended solids, traces of organics 

and bacteria. The sewage effluent from 

secondary treatment plant is introduced 

into a flocculation tank where lime is 

added to eliminate calcium phosphate. The 

solution then enters the NH3 stripping 

tower. Nitrogen present in waste water 

exists as NH+4 which is converted to 

gaseous ammonium ion at high pH(ll). 

Phosphorus is removed by adding ferric 

chloride or aluminium sulphate. The 

remaining organic materials are removed 

by desalination, ion exchange and finally 

chlorination is used for disinfection. The 

toxic, non-biodegradable chemicals in 

industrial waste water can be removed by 

adsorption (on activated charcoal), ion 

exchange, ultra-filtration, reverse osmosis 

and electrodialysis. 

 

3. Element Specification  

 

1) Screening chamber :- 

To protect pump and other mechanical 

equipments. 

 

2) Pumping Station :- 

To pass sufficient discharge with a 

sufficient head in STP 

 

3) Grit Chamber :- 

It removes large grit particles. 

 

4) Skimming Tank :- 

Removes scum which specific gravity is 

less than 1 

 

5) P.S.T tank :- 

Removes large suspended organic matter. 

 

6) Biological Unit :- 

All the secondary units are design to work 

under aerobic conditions because aerobic 

decomposition is faster and do not produce 

bad smell.As the rate of decomposition 

increases the detention time of unit 

decrease. 

 

7) Secondary sedimentation Tank (SST) 

:- Main objective of this tank is to 

concentrate bio-flucculated solids and 

produce a clear effluent. 

 

4. Design Specification 

 

a) Receiving chamber 

Size :- 4m*2m*3m +0.3m(free board) 

b) Coarse screen 
Size :- 0.5m*0.7m +0.3m (free board) 

 

 
 

c) Grit chamber 



 

49 
 

Dimension: - Length = 8 m 

                     Width = 1.2 m 

                       Height = 2 m +0.3m 

 

 
 

 
d) Primary sedimentation tank 

Dimension: - 24 m (dia.)*2.5 m 

(height) + 0.3 m (F.B)  

 

e) Trickling filter 

Diameter = 20 m 

Depth = 1.8 m 

 
f) Secondary sedimentation Tank 

Diameter = 30 m 

Depth = 2.5 m 

           30 m (dia.)*2.5 m (depth) + 0.3 m 

(F.B) 

 

5. Results  Interpretation 

In this research we show the sewage 

treatment plant with design capacity of 

10.15 MLD for RAU city. The various 

elements shown in 3D MAX with its 

design capacity for period of 30 years.We 

use population forecasting to design 

adequate capacity for plant. 

 

 
 

Graph shows population upto the end of 

2041 and thus plant is design to fulfill 

requirement of this much population  

0
20000
40000
60000
80000

100000

20
11

20
18

20
21

20
31

20
41

population

population



 

50 
 

 

Population is calculated by incremental 

increase method and we can see that 

population is increasing every consecutive 

year with large number so the  waste water 

also increase so that a separate sewage 

treatment plant will be require which 

capable to handling such type of sludge. 

6. Conclusions 

A successful technical project involves 

integration of various fields. This is an 

attempt to combine several aspects of 

environmental, biological and chemical 

and civil engineering. Since, in RAU 

(INDORE)  there is no proper treatment 

plant for sewage, it is necessary to 

construct a Sewage Treatment Plant. The 

plant is designed perfectly to meet the 

future expansion for the next 30 years in 

accordance with Indian Codal provisions. 

This project consists the design of the 

complete components of a Sewage 

Treatment Plant from receiving chamber, 

screening chamber, grit chamber, 

skimming tank, sedimentation tank, 

secondary clarifier, active sludge tank and 

sludge drying beds for sewage 

 

 
 

 

 

7. References 

 

[1]. Syed R. Qasim – Waste water 

treatment 

Plant, 

[2]. Manual on sewerage and sewage 

treatment (CPHEEO) by gov. of india 

central public health and 

environmental engineering 

organization, ministry of urban 

development 

 

[3].  Rau city population cencus 2011 

[4]. Wikipedia



 

51 
 

INTERNATIONAL CONFERENCE  

ON  

RECENT ADVANCES IN 

INTERDISCIPLINARY TRENDS IN 

ENGINEERING & APPLICATIONS  

 

The main objective of the conference is to 

highlight the importance of today‘s 

requirement of interdisciplinary research to 

develop applications based on engineering 

and scientific discovery. A unique focus will 

be given to the researches made in 

interdisciplinary field by gathering the 

active national and international researchers 

from Mechanical, Civil, Electrical, 

Chemical, Fire, Electronics and Computer 

Science. This will help to groom the 

budding researchers to gain exposure and 

opportunity to interact and know active, 

established researchers around the world 

who serve our society with Knowledge, 

dedication and intelligence. We warmly 

welcome prospective researchers to submit 

their latest research paper and share the 

valuable results and experiences with top-

scientist. 

 

KEY-NOTE SPEECHES 
 

Beyond Life-Safety: The Quest Continues 

 

In the last century, seismic design has 

undergone significant advancements. 

Starting from the initial concept of designing 

structures to sustain no or minimal damage 

during an earthquake, the modern seismic 

design philosophy allows structures to 

respond to ground excitations in an inelastic 

manner, thereby allowing damage in 

earthquakes that are significantly less 

intense than the largest possible ground 

motion at the site of the structure. Current 

performance-based multi-objective seismic 

design methods aim to ensure life-safety in 

large and rare earthquakes and to limit 

structural damage in frequent and moderate 

earthquakes.  

 

As a result, not many recently built 

buildings have collapsed and very few 

people have been killed in 21
st
 century 

buildings even in large earthquakes. 

Nevertheless, the financial losses to the 

community arising from damage and 

downtime in these earthquakes have been 

unacceptably high. This has raised a new 

question; ―what if we could minimize 

financial loss from earthquakes? It was well 

known before the earthquakes that our old 

and unreinforced masonry (URM) building 

stock was seismically deficient and needed 

urgent intervention to enhance their 

performance. These buildings were not 

expected to come out unscathed after such 

severe shakings. Still, it was very 

unfortunate that collapse of some of our old 

buildings resulted in significant loss of life.  

 

Nevertheless, modern buildings built in the 

21st century using the current design 

philosophy in general did better than what 

they were expected to do in much severer 

shakings than they were designed for. 

Consequently, some engineers have been 

(justifiably) claiming that the performance 

of building stock in the Canterbury 

earthquakes was generally better than 

expected. This has perplexed the public who 

are fully aware of the huge scale of financial 

loss caused by the earthquake. They may be 

pondering: ―How can the engineers say we 

have done well? Do we need to go broke 

before they realize we have failed 

miserably?‖ This difference is mainly 

because of the different expectations of the 

engineers (life-safety) and the general public 

(economic consequences). Hence, it is high 

time that the seismic design objectives be 

matched in line with public expectations. 

 

Prof. Rajesh Dhakal 

Structural and Earthquake Engg. 

University of Canterbury, New Zealand 

 



 

52 
 

The usage of the grid-characteristic 

method for the numerical simulation of 

hyperbolic problems in 2D and 3D. 

 

The numerical methods and algorithms for 

correct simulation of dynamic processes 

occurring in layered structures, composite 